AN —F5—Fv k
H{TEREAE

BT FEnI BEMREICERBELT S0,
IREHIAE & EIHA TO DIEEET > TS,
AEZE R - CHARMISBTBHEH S,

BEAITI o T=IE, KEITREREL TS,

ARMET, TRICSTIERDAHRMFFAIRETT
AN—BEEABGOBEAENERLLIBEICE. EBONEEVETFORFEEICTERKS LS,

B m A BENAAILY—5—F v +

A & BEEERM

3 — F N 15004-AN104

HfIERBAE M E04261-N48043-00 Ver. 3-3.04
BlirEREmE A006026. A006027

A—H—HE —v¥r RDAS4 GT-R (BCNR33)
T URK RB26DETT

F = 1995/01~1997/01

199752 A D ER (31 / o~ F54 NEBS) (3. B FHAEEEE A,
GEDELED

fi B | MEAA L TANE—FEHKSAA LT A ILB—2 AT 7 (52009-AKOT1)
IV VAANL

E] D ECEk

& &TNo. B OB ZE E AR
3-3.01 2004/12 IR

3-3.02 2005/03 IN—Y )R +EE

3-3.03 2017/04 BEBBRS IV A=Y R  EH - EXEH
3-3. 04 2024/08 REHANREE

2024508 A30E %17 (REMET. &) WIvF-7—- IR




EBS

[ZCHIZ/ AE - BRI DT/ BELEDEE - v 1
IS ) R R e 92
R HEBE - - - - - oo 3
1. J—=TILIS—YDEIII L - - - 4
2. Xy RN DHEU T T - - o 8
3. /_V)b,{_\yo)ﬂyﬁ“-’—jgé:Utﬁ@lﬁgﬁ .................................. 12
ETEIE |

COEF. HKSATA LI —F—F vy FZEEBEVEITFVEEEEILITHYMNESI TEVET,
AERZEREICTHERAWVELEE, BEERDICREBSEIDIZEFEEERHAZE,
BT TREXEICEH SN TVWIRNETZTY ., REITEALTILEEL,
AEFBFFZTIANDTHRA. SCEBBELEETEEEZTOTIESL,

AE - ®RIZDONT |

@ REFAXRERZEZREICETIT TV EE, BERVOE=ZFE~ANDBROCEFTZRAICHLET 510D, 5F
DTWEEEWEESEZRLTVWET,

AEBIEEBEERBATY, AFNOFERFIITHLEVTLZELY,

PERIIIE=EN, REFZRUVFESREMI., REALELIEIZKYZTFEESTICOLTHMIE—
PEFEZAVIRET,

AHEBIABRENETIVL / —TILEEBAOIT T EEEICHAZEINTOET,

AEF, FPELUCBMTEICENHYFTITDTAREREAREZDBEZ CHRLLEELY,
AKEREIFEREZED. AED-OFELERTLHIIELAHYET,

B2 EnEE
AETIE, TROKLSILBESZEHEAL. BEBEADBERLAILERLTLET,

2L EEEXFEAELN. REXEEGEZESIBALHZBE

EREXFEREN, BFEEZRSIEENMEE SN L5E (AB)

SFE LRMBORENEESNDEE

T RAMEL . SRREMARETHER SN MNEE GBI ESERORBRY
518))

15004-AN104



IN—Y 1) Xk

eE % % g | B % =
1 |F4Ls—5—a7 i #12

2 FTANLTaNEZ—TJ 1

3 |7HYFAYRRILFA 1

4 |A4LY—5—FK—RNo. 1 1 0"-120°
5 |AANI—F5—HK—ZNo.2 1 A=) ]0°-90
6 |FAILT—5—RF—No. 1 1 =

1 |F4Ls—5—2F—No.2 1

8 |HAINH—5—RF—No.3 1

9 |oyvy 1 ==

10 [A4NI—5—T7H1 Fo.1 i I

1| ALY —5—T 754 KNo.2 1 [I:

12 |AANI—5—TF7H4 FRF—No. 1 1

13 |A4LI—5—TFH A RRF—No.2 i ‘Ehh

14 |fitlg—2 ¢6 1 O |L=500m
15 |CadykiSqF¢6 1 —®

16 |h—2452F 2 %

17 | kN6 L=15 6 e) |pP=1.0
18 |FL—r7 v v—N6F 12

19 |RFULTT v v—N6H 6 )

20 |+ kM6 6 D

21 | K% AL 4 5 @

22 |FL—rT v r—MA 5

15004-AN104



IN—Y 1) X b

EE % HE RN i &
23 |+ kM4 5 =
24 |RIRLFNFa—T 1 2P | L=2000m
25 [RELTL—F 2
26 |8435v7F () 8 —
21 [a=hrv—n 4
28 |ERiREBIE 1
20 |BitHIIE 1 x
SRR EBRSE

T4 ILDHEN

P27

o

P27

15004-AN104



1. /J—7<J)L/N—YDOEHS L

EREZWMHIAIC, TUOUAANEEBLNAYT)—DTAFRAGEFEIRIN L TSEELY,
DI EHEERERVIRGBAEICE L THERET>TCESL,

1—1. FUo5—h/I\—0DOES L
(1) AL R (10K) ZEA L. 7oA —HN—FESN LTS,

1—2. 4 )LDREY

D) AL SFAILRELYTSHTZERNL, 7+
AILERNTLEEL, (F1-2-1)

FE : l  ‘ o AANISY

45N

o ITUUUFIBERIIERZLGVLTIEEL,

o EEASVVRETHRZITI EREZAESIEAN
HYFEI,

1—3. TIL—FIT759 FOESL

M AR~ EAREK), V)Y T(EARB2UE) B L. TL—FIT7FI FEISNLTLEEL,
(E1-3-1.=1-3-2)

1—3—1' &—3—2

15004-AN104



1—4. 2z05—O0F93—0E4 L

M AL M (EAERAR) RV, 7Y v T (EARME) £
L, 2208 —TAT0 82— LTSS
LY.

(E1-4-1, ®1-4-2)

1—5. +on—JL—FrOBWS L
ARk QX)) ZES L. FonN—FL— FEESL
T =&y, (E1-5-1)

Q) FVIRRI)2QR)ERNL, TST7v +E
oL TLESL, (R1-5-2)

7 RNA R
s FMILORRG Y alZMILORLFTIONCEY
EHFFE)ZFRALTLIESLY,

)
JzuA—JaFHa—
E1-4-1
JzuA—JaFHra—
RIL b+
B1-4-2 ALk
1_5_1 TV/(-?OD_I‘
E1-5-2

15004-AN104



1—6. 202 FFYILOERSL
Moy FAME) ZES L, 202 T Y ILZEE™HD S
B LTL &L, (F1-6-1, B1-6-2)

B1-6-1

1—7. Ny 54 FOESL

MINR—=T = 7RIV A FEORIL b (EAE]
) RUAY RS54 FEEBORIL b(EERIR) #
AL TL a0, (B1-7-1) ALk

ALk Ny RS54 b

(N R—D T — 7 RAD

E1-7-1
QFy MEER2E) ZESN L. ANV ES A FEER
MoESNLTLESL, (F1-7-2)
@AY RFSA MZD2EN>TWEB A TS—FmI L
TLESLY,
BE1-7-2

15004-AN104



1-8. 94 h—DOE5ML

MR 1 (EABIR) ZWSIL. 14 v h—ZEs
LTL<rZEly, (E1-8-1)

@) 94 o A—ITDENR>TWVNBD A TT—ZENLT
Y E- AN

'1—8—1
1-9. \UN—2x—STFORS L
(1) NoNR—=Tz—LF7RHAIYA FEDEZYEVT R
1) 2 (EARIK)ZEALTLESL, (E1-9-1)
E1-9-1f
Q) ARILEQRR)ZEMNALTLEEL, (K1-9-2)
E1-9-2]
@)H )y TGME ZEMHNL, NIN—T—LF%E
mMaLEMA LTS EELy, (B1-9-3)
B1-9-3

15004-AN104



2. v MA—YDOEYTIT

@QzaybtcTI20T1)—H—

MAAILT4ILE—TI2 KIZO

2-1. ) —HF—KR—XOEftT

(1) iR —

A Pp6Z&K20cmIZIETL, R—RHU S
TP6, CaAL b TO6ERTIFTL IS
Ly, (E2-1-1) (P14x1,P15%x1,P16x2)

—REHRE. 2-1.(1)
DR— ZE%&%EL’CLEL’C(téL\ (H2-1-
2)

2-2. XA A NE—0 0 FOELFIT

)T ERMAITT

{EELy, (E2-2-1) (P2x1,P9x%1)

QWMEDAAILTAIILEZ—FWMHL, TRAYF A

AL MAZFERALTAAILITIAIILE—T I+ E
BTSN, (F2-2-2) P3x1)

#EatF Lo Nem(kgf-m)
T=29.4~34.3(3.0~3.5)

7 KA R

A AT 4IILE—T o FEYFITOE, O >4

PN ESIZLTLEEL,
- TFARYF A RRIL FAIK, 29DV R EE
ALTERffIFTL S,

_ 8 -

it 7 —

AO6 Rt T 6

R—=R9520T¢6

FTAINLT4ILE—
E4FAN
TRAYF A2 RRILRA
E2-2-2

15004-AN104



2—3. AN —F—FR—ROWMfFT (1)

MAAINTANE—II MZAAMIWNG—F—FR—
ANo. 1, A4 Lo —5—/R—RNo. 2ZH Y 1+ T <
=&y, (E2-3-1) (P4x1,P5%x1)

#E4tr bJLo Nem(kgf-m)
T=57(5.8)

VA A% I8

- ALY —5—hR—RNo. 1 5ELVA) ZTFEl. #+
ALY —5—i—ZNo. 2(ELVA) & EAIZE T
[TTLFEEELY,

CAZALY—NWEFANY)—F—FR—ADT «
YT AT DERFTEICIHRATIFERCES
W A=A vIZHLMLHMIRE, ThiGNE
ST 4T AT ERFF TSN,

- TOBRIZEA AN —F—aT EXTAILT

ANE—THIY FOABBERELTE ALY E§§hf——1
—S—R—RADT A VT4 VT EHFFTLE Q=R —l
&,

. "'/ e VL\
[ 7EYF A MR RA L -5

N X
‘I [=]
A Yy onN

OFAILTANE—RIVEDAZFUEIZO—ILT—TE2FEALEBEWNTLLESN, T—THRTI D
VAEBIZAYRAH, TUDUNBEBTIENNHY EFT,

Of AN —F—FR—ZANo. I, 7 A ILY—F—FK—ZANo.2 WNART 4 B EICFH LAWK S ITERFFITT
K&V, FHETDEAAMNLY—F5—HR—ANo. 1, A4 ILT—5—h—Z No. 2 [CEEZANHMY
T4V TAVIDEETIENNHY T,

DAAINTANE—IIUNAAMINLTAILE—%
BTSN, (K2-3-2)

7 FiInf R

A AL —5—FK—ZNo. 1, AL LY —F5—ik—
ANo. 2, AT 4 L EZ—BRfT T DIE. 1 ILiF
NOEWE SHERIZEAATLESL,

B2-3-2 AANTAILE—

2—4. FAINWYD—F5—RT—ORGFIT
MHMERIL FEFAL, NR—RTF—T S5y k

[ZAANG—F—RTF—No 1 ZEfFHFTL S

LY,

(RTF—IEZRANAHBVNTWBIAFZEMITTLES

Ly, ) (E2-4-1) (P6x 1) -

F4V9-3-27-No. 1
E2-4-1

15004-AN104



QMERILEEFERL, RTAI2FAMILI—F—RT

—No. 2Z BT+ TL =&y, (E2-4-2) (PTx1)

X EHfTITORE., H2-4-20KENDORIL ~ZE4L
JH—Fal—arvFa—TFEAENLT,
AN —5—ZXF—No. 2% BT +1=%. RIL b+
DB THOH TSN,

B)7RJL kM6 L=15, TL—2 v v—M6H, X T >
57w w—M6E, ;v FM6ZEFERAL T, £/ ILY
—5—RAT—No. 3ZEF T TL FZ& Ly, (K2-4-3)
(P8x1,P17x1,P18x2,P19x1,P20x 1)

B2-4-2

JY—Fal—avFa—TJ

R h—

F4V)-3-27-No. 2

H2-4-3

F4Vy-5-27-No. 3

2—5. A4 —5—a7. TT7EH FORFTIT

(MRE2URILENM, TL—2T v v—NA, F
FMAZERAL T, AAMNWVIO—5—TF7HA K
No. 1, AA NI —5—ITF7HA No. 2, A1 ILY —
S—IF7HA FAT—No. 1, A4 LY —5—IT7F
A4 FRXRT—No. 2&#MITTLEEL, (B2-
5-1)
(P10x1,P11x1,P12x1,P13x1,P21 x5, P22 x5, P23
x 5)

VA A% IS

A AN —5—ITT7HA FTFRIORIL XKL
FDEEZTICL TEfFIFTLIZELY,
(EMETITOR., 72z08—70F9484—&D
FiHEEITDI=5H)

(2)2-5. ) &AM NI —F—aT7IZ#HE. RI)L LN6
L=15, TL—rI vy v—M6RH, RTUVT Ty
v —M6A, 7 v FM6ZEFERLTEEL TS
Ly, (BE2-5-1)
(P1x1,P17x1,P18x2,P19x1,P20x 1)

@) RJL BM6 L=15, TL—2D v v —NM6H, R T v
g7y x—MeA, v FM6ZEFEARAL T, EMlIZA
AN —Z5—aT7 #BFF TS,

(F12-5-2) (P17x4,P18x8, P19 x4, P20 x 4)

_10_

BE2-5-1

BRI 288
(G

15004-AN104




A TAG .S

- HROBEAREIZEYAAILIG—S—IT7HA ERNRA EVTHFIZFSTREHBEIZIE. ARV O—F

BB THM LTS ZEL, (P25 %2)
- A HMERTRESRELTIEZED,

- FANI—F—IT7HA FFRT—EAT7ORBICANTERMAIF TS,

F4)-5-27-No. 2
Bt (4888

F4)-35-27-No. 3

{1450

2—6. FANWI—F—R—ADOWFIT (2)

MAALILY—5—F—ANo. 1, ALY —5—FK—X
No. 2R EZ#RRICTRT L SICELTLIZELY,
(E2-6-1, E2-6-2, &2-6-3)

7 FiInf R

cF AN —F—FR—RERT 4 BNFBFTBHEHRIC
[FRIALSIVF1—TEEERHTF, 34597
() TEELR—ANEEEMLLEVKSICEE
LTLEEL, (P24x1, P26)

QBEDESIZ, 4NV Y—F—TF7H4 FNo. 2D R
2720 FPaYER—S3IVSUTN—RRER
LTS, (K2-6-3)

_‘]‘]_

49 —ZF—1KR—ZKNo. 1

F AN —F—HR—2RNo. 2

E2-6-1

AL SNVFa—T

B2-6-2

JOvbharvER—3avIUTN—2R

Ll

I 7 A FNo. 2D7R

K2-6-3

15004-AN104



QAAMNY—ZF—aTFIZAx ALY —F—k—XNo. 1,
AN —5—FK—ZNo. 2#EfTITTL & LY,

(E2-6-4)
#E4tr Lo Nem(kgf-m)
T=57(5.8)
FANT=F—H=2ZN0. 1 4 LY —5—hK—ZNo.2
H2-6-4]
7 }~/va

AZANLD—ILIEF AN —F—FKR—AD T «
YT A4 T DERMFFEICHATIFERALCES
Wo A=A VIZHOLALHMRE, ThENEK
SN2y T 4T EMFFTLIZSY, y

- BT OBRICEA AN —F—a T ORARE aA=AILS—IL—
RELTAINWNI)—F—FR—RADIT 4 v T4
JEFEFTFTLIEEL,

Ii u_.\

O (I —F5—aAF7DAZF UEIZV—ILT—TE2FERALLENTLESN, T—THRI VO VA
llUﬂ& IVOUNBETAENANHY ET .

O+ 1LY —F—FR—ANo. 1, AA4INI—F—FK—ZXANo. 2 RARTF 4 B EIZFH LELK S ITEFITT
CEEW, FEET2EAA4NL9—5—HR—ZANo. 1, A4 LY —F5—F—X No. 2 ITEBLZ ALHHY
T49T4VIDBETIENANHY FT,

3. /—TILIN—YDORFITE L VIRENRER

MAAINRNVIZHEDAAIL KLY TS ZETITTLEELY,
#F RLo Nem(kgf-m)
T=29.4~39.2(3.0~4.0)

DFAANLANT—COREGRFERNITGET AIETIVOUFAAMILEFANTLIESL,

7 FiInf R
HKSEI T O oA A ILDZERERESHWN-LET, 6~6Y v MILILE)

@ Ny T)—DIA FREFERFIFTLLEE,

@) ToOUFEBRHL, UTOHERFITHo>TLIEELY,
IV VEIDUEBR LER (T VD UAMILERISCLLE) . A ILRANGEWNS EEREEL
LY,
IV VBERE. TUVVAAMADBEEEAD>TVEINA M IRV —DTHERE LTS,
A AN —F—FR—RAIMUERRICTF S L TR &,
cF AN =S5 R—ANRT 4, N—RRFIZFHL TR &,

- 12 -
15004-AN104



(5) / —<ILIS—YDOETIFDORIE., 1./ —= )L
—YOBWN L] ODEDFIETHEEXFIToTLES
LY,

7 FiInf R

- DA —TATO A —ERMAHITEE. 1L
J—F— OB IFRERBICEFIKICNZRIT
BEFAINY—5—DAEAMERENRALLET,
(Eg3-1-1)

KEUFERR TR, BT EIRGBAED TEIHEDHER ] ITHE> THREEREZT O TESL,

Bt TvF-H4—-ITX
T418-0192 #EEEL=mLl7181
http://www. hks—power. co. jp/

- 13 -
15004-AN104



OIL COOLER KIT
INSTALLATION MANUAL

Installation must be done by a professional.

Read this manual prior to the installation.
Always have access to this manual as well as a factory service manual.

*Make sure the vehicle is applicable to this kit.

NAME OF PRODUCT | OIL COOLERKIT
PURPOSE AUTOMOBILE PARTS
PART NUMBER 15004-AN104
MANUAL NUMBER E04261-N48043-00
VEHICLE NISSAN SKYLINE GT-R (BCNR33)
ENGINE RB26DETT
MODEL YEAR 1995/01 — 1997/01
Not compatible with the vehicle with the xenon headlights made after Feb.
1997.
REMARKS [Required parts]
- New Engine Ol
« Factory Oil Filter or HKS Qil Filter Type 7 (52009-AK011)

REVISION OF MANUAL

Rev. Number Date Details
3-3.01 2004/12 1st Edition
3-3.02 2005/03 2d Edition
3-3.03 2017/04 31 Edition
3-3.04 2024/08 4t Edition

Published in August 2024 by HKS Co., Ltd. (Unauthorized reproduction is strictly prohibited.)



| INDEX

NOTICE / ATTENTION / SAFETY PRECAUTIONS «---vcrrerrremrrrrnenanaaeannn. 15

PARTS LlST ......................................................................................... 16

SCHEMATIC DIAGRAM OF PIPING «exerrrerersrueaermmuautitattaattataeen 17

1. REMOVAL OF FACTORY PARTS -+ errerrerrsrrrartntiititiiiiiiaas 18

2. INSTALLATION OF KIT PARTS -rrxrrerrrrrrrrrreanannaanae s 22

3. REINSTALLATION OF FACTORY PARTS & CONFIRMATION -« «exerrrrerenses 26
| NOTICE

Thank you for purchasing HKS OIL COOLER KIT. This manual assumes that you have and know how
to use the tools and equipment necessary to safely perform service operations on your vehicle. This
manual assumes that you are familiar with typical automotive systems and basic service and repair
procedures. Do not attempt to carry out the operations shown in this manual unless these assumptions
are correct. Always have access to a factory service manual. To avoid injury, follow the safety precautions
contained in the factory service manual.

| ATTENTION

e This manual indicates items you need to pay attention to install this product safely and maintain the
listed precautions to avoid any possible damage and/or accidents.

This product is an automobile part. Do not use for any other purposes.

HKS will not be responsible for any damage caused by incorrect installation and/or use or use after
modification and/or dismantling of this product.

This product was designed for installation on a specific factory vehicle.

The specifications of this product are subject to change without notice.

The instructions are subject to change without notice. Make sure to refer to the most recent instructions.

| SAFETY PRECAUTIONS |

The following precautions for use of this product are to prevent possible accidents and/or injuries and for
proper use.

WARNING Indicates risk of serious injury and/or possible death.

Indicates risk of damage to people or large-scale damage to property.
CAUTION (Large-scale damage is the damage caused by a product defect.
e.g. Damage to a vehicle, burnout, etc.)

- 15 -
15004-AN104



PARTS LIST

No. Part Name QTY Image Description
1 Oil Cooler Core 1 m #12
2 Oil Filter Mount 1
3 Attachment Bolt A 1
4 Oil Cooler Hose No.1 1 @Ejl 0°-120°
5 | Oil Cooler Hose No.2 1| B | ose0°
6 Oil Cooler Stay No.1 1 er——s
7 Oil Cooler Stay No.2 1
8 Oil Cooler Stay No.3 1
9 O-ring 1 | e
10 | Oil Cooler Air Guide No.1 1 ;ifl
11 Oil Cooler Air Guide No.2 1 E
12 | Oil Cooler Air Guide Stay No.1 1
13 | Oil Cooler Air Guide Stay No.2 1
14 | Oil-resistant Hose D6 1 L= 500mm
15 | Joint Pipe OD6 1 —D
16 Hose Clamp 2 %
17 Hexagon Bolt M6 L=15 6 em@ P=1.0
18 | Washer M6 12
19 Spring Washer M6 6 @
20 | Nut M6 6 =D
21 | Button Bolt M4 5 a0
22 | Washer M4 5

_‘]6_

15004-AN104



PARTS LIST

No. Part Name QTY Image Description
23 | NutM4 5 =D

24 | Spiral Tube 1 M L=2000mm

25 | Sponge Sheet 2

26 | Cable Tie (M) 8 —ry

27 | Conical Seal 4

28 Instruction Manual 1 n:‘

29 | Installation Manual 1 The book

Schematic Diagram of Piping

o
ad
cif
P27 P27
Oil Flow Direction :i P1
— ‘]7 —

15004-AN104



1. REMOVAL OF FACTORY PARTS

Before beginning to remove the factory parts, prepare the engine oil and disconnect the negative
cable from the battery terminal. Use this instruction manual and the manufacturer’s service manual
as a reference.

1-1. Removal of the under cover

(1) Remove the bolts (10 pcs) and under cover.

1-2. Drain the engine oil

(1) Remove the oil drain plug from the oil pan, then drain
the oil. (Fig.1-2-1)

CAUTION My | Oi Pan

+ Do not work right after stopping the engine.
» Let the engine cool down. Otherwise, it may result
in burns during installation.

1-3. Removal of the brake air duct

(1) Remove the bolts (six on each side) and clips (two on each side), and then remove the brake air
duct. (Fig. 1-3-1, Fig. 1-3-2)

Bolt (6pcs)

Brake Air Duct

_ Clip
F|g.1-3-1 Fi

.1-3-2.

&

- 18 -
15004-AN104



1-4. Removal of the fender protector

(1) Remove the bolts (four on each side) and clips (three
on each side), then remove the fender protector. .
(Fig. 1-4-1, Fig. 1-4-2) Clip

Fender Protector

Fig.1-4-1g

Fender Protector

Bolt
Fig. 1-4-2 Bolt
1-5. Removal of the license plate
(1) Remove the bolt (2 pcs) and remove the license plate.
(Fig. 1-5-1)
Bolt
Fig. 1-5-1 License Plate

(2) Remove the torx screws (2 pcs) and remove the
bracket. (Fig. 1-5-2)

Note Bracket
* Use a T30 torx wrench (with tamper protection)
for the torx screws.

Torx screw

Fig. 1-5-2

- 19 -
15004-AN104



1-6. Removal of the front grill

(1) Remove the clips (4 pcs) and then remove the front

grill from the vehicle. (Fig. 1-6-1, Fig. 1-6-2) ai
Ip

Front Grill

1-7. Removal of the headlight

(1) Remove the bolts on the inner sides of the bumper
fascia (one each on the left and right) and the bolts
on the top of the headlights (one each on the left and Factory Bolt
right). (Fig. 1-7-1) aclory £o
Headlight
Bolt
(Inside of bumper fascia)
Fig. 1-7-1
(2) Remove the nuts (2 pcs on each side) and remove
the headlight from the vehicle. (Fig.1-7-2)
(3) Remove the coupler connected to the headlight.
Nut
(Back side)
Fig.1-7-2

- 920 -
15004-AN104



1-8. Removal of the side turn signal lamps

(1) Remove the screws (one each on the left and right)
and remove the side turn signal lamps. (Fig. 1-8-1)

(2) Remove the coupler connected to the side turn
signal lamps.

1-9. Removal of the bumper fascia

(1) Remove the tapping screws (2 pcs on each side) on
the inside of the bumper fascia. (Fig. 1-9-1)

(2) Remove the bolts (3 pcs). (Fig.1-9-2)

(3) Remove the clips (3 pcs) and remove the bumper
fascia from the vehicle. (Fig. 1-9-3)

_2‘]_

Side turn signal lamp

Screw

Fig.1-8-1
Taping Screw
(inside bumper
fascia)
Fig. 1-9-1
Bolt
Fig. 1-9-2
Clip
Fig.1-9-3

15004-AN104



2. INSTALLATION OF KIT PARTS

2-1. Installation of the breather hose

(1) Cutthe Oil-resistant hose D6 to approximately 20
cm and attach a Hose Clamp and a Joint Pipe
OD6 (Fig. 2-1-1) (P14x1, P15%1, P16x2)

(2) Disconnect the breather hose from the front
differential and extend it by connecting the hose of
step 2-1 (1). (Fig. 2-1-2)

2-2. Installation of the Oil Filter Mount

(1) Install the O-ring to the groove inside the Oil Filter
Mount. (Fig. 2-2-1) (P2x1, P9x1)

(2) Remove the factory oil filter and use Attachment Bolt
A to install the Oil Filter Mount. (Fig. 2-2-2) (P3%1)

Tightening Torque N-m (kgf-m)
T=29.4~34.3 (3.0~3.5)

NOTE

* When installing the Oil Filter Mount, be careful not

to let the O-ring come off.
* Use a 29 mm socket to install Attachment Bolt A.

_22_

Oil-resistant Hose Joint Pipe OD6

Hose Clamp

Fig. 2-1-1

Breather Hose

Joint Pipe OD6

Fig. 2-1-2
Oil Filter
Mount
O-ring
Fig. 2-2-1

15004-AN104




2-3. Installation of the Oil Cooler Hose (1)

(1) Install Oil Cooler Hoses No.1 and 2 to the Oil Filter

Mount. (Fig. 2-3-1) (P4x1, P5x1) s Oil Filter 558

‘ F AL Mount rHose
Tightening Torque N-m (kgf-m) : : ‘
T=57(5.8) :
NOTE  Fig. 2-3-1 : :

* Install Oil Cooler Hose No.1 (shorter side) on
the bottom and Oil Cooler Hose No.2 (longer
side) on the top.

* Use the Conical Seal between each attachment
point of the oil cooler hose fitting. Cover the
Conical Seal over the union of the Oil Filter
Mount and tighten the fittings so that it does not

slip.
* When tightening the fitting, hold the hexagonal
part of the Oil Filter Mount. Conical Seal

CAUTION

» Do not use the sealing tape to the unions of the Qil Filter Mount. The tape may get inside and damage
the engine.

+ Attach the Oil Cooler Hose No.1 and No.2 without contacting the vehicle's body etc. The contacting
part may break due to the application of excessive force to the Oil Cooler Hose No.1 and No.2.

(2) Install the Qil Filter to the Oil Filter Mount.
(Fig. 2-3-2)

NOTE
* When installing Oil Cooler Hoses No. 1 and 2,
the oil filter, be sure to tighten them securely to
prevent oil leakage.

Fig. 2-3-2 Oil Filter

2-4. Installation of the Oil Cooler Stay

(1) Use the factory bolts to attach the Oil Cooler Stay Factory Bolt Long Hole
No. 1 to the bumper stay bracket. (Please attach
the stay with the round hole.)

(Fig. 2-4-1) (P6x%1)

Round Hole
Qil Cooler Stay No.1

Fig. 2-4-1

- 923 -
15004-AN104



(2) Use the factory bolts to attach Oil Cooler Stay No. 2
to the body. (Fig. 2-4-2) (P7 x 1)

NOTE

* When installing, remove the bolts indicated by
the arrows in Fig. 2-4-2, move the recirculation
tube upward, attach Qil Cooler Stay No. 2, and
then tighten the bolts in their original positions.

(3) Use Hexagon Bolt M6 L=15, Washer M6, Spring
Washer M6, and Nut M6 to install Oil Cooler Stay No.
3. (Fig. 2-4-3) (P8x1, P17x1, P18x2, P19x1, P20x1)

Recirculation Tube

Factory Bolt

BOlt ey

Oil Cooler Stay No.2

Fig. 2-4-2

exagon Bolt M6

H
2

4 :
Oil Cooler Stay No.3 ]
y |

0!

2-5. Installation of the Oil Cooler Core and Air Duct

(1) Assemble the Oil Cooler Air Guide No. 1, 2, Qil
Cooler Air Guide Stay No. 1 and 2 using the Button
Bolt M4, Washer M4, and Nut M4. (Fig. 2-5-1)
(P10x1, P11x1, P12x1, P13x1, P21x5, P22x5,
P23x5)

NOTE

* Install the bolts on the bottom of the Oil Cooler
Air Guide with the bolt head facing down. (To
avoid contact with the fender protector when
installing it on the vehicle.)

(2) Place parts in step 2-5. (1) over the Oil Cooler
Core and secure it using Hexagon Bolt M6 L=15,
Washer M6, Spring Washer M6, and Nut M6. (Fig.
2-5-1) (P1x1, P17x1, P18x2, P19x1, P20x1)

(3) Use Hexagon Bolt M6 L=15, Washer M6, Spring
Washer M6, and Nut M6 to install the Oil Cooler
Core to the vehicle.

(Fig. 2-5-2) (P17x4, P18%8, P19x4, P20x4)

_24_

Nut
Washer
Air Guide A A
Button Bolt Button Bolt M4 Air Guide
StayNo.2
Air Guide
StayNo.1
Bolt M6
Air Guide No.2
e Air Guide No.1
Fig.2-5-1

—

T ’Jx

v L .
N % Mounting Part
A _An

b

oS\ .

Y
Mounting
PartC

b &
(Back side of guide)

Mounting
Part B

£

15004-AN104



NOTE
» Ifthe Oil Cooler Air Guide contacts with piping, etc. due to individual differences in the vehicle, please
apply a Sponge Sheet to the contacting area. (P25 x 2)
* See the figures below for the installation position.
* Install the Oil Cooler Air Guide by placing it between the Oil Cooler Stay and the Qil Cooler Core.

Bolt M6
Oil Cooler Stay No.3
Oil Cooler Stay No.2 Bolt M6
Mounting Part B Mounting Part C

2-6. Installation of the Oil Cooler Hose (2)

(1) Route the Oil Cooler Hoses No. 1 and 2 as shown in
the figure.
(Fig. 2-6-1, Fig. 2-6-2, Fig. 2-6-3)

NOTE
* Wrap a Spiral Tube around the area where the
oil cooler hose comes into contact with the body, Qil Cooler Hose No.1
secure it with a Cable Tie (M), and route the hose
so that it does not come into direct contact with

the bOdy- (P24X1, P26) Oil Cooler Hose No.2

Fig. 2-6-1

Spiral Tube

Fig. 2-6-2

(2) As shown in the figure, pass the front combination
lamp harness through the hole in the Qil Cooler Air
Guide No. 2. (Fig. 2-6-3)

| Front Combination Lamp Harness

Air Guide No.2 hole

Fig. 2-6-3

- 95 -
15004-AN104



(3) Attach the Qil Cooler Hoses No.1 and 2 to the Qil
Cooler Core. (Fig. 2-6-4)
Tightening Torque N-m (kgf-m)
T=57(5.8)
Oil Cooler Hose No.1 Oil Cooler Hose No.2
Fig. 2-6-4
NOTE
* Use the conical seal between attachment point of
the oil cooler hose fitting. Cover the conical seal
over the union of the Oil Cooler Core and tighten
the fittings so that it does not slip.
* When tightening the fitting, hold the hexagonal
part of the oil cooler core. Conical Seal

CAUTION

» Do not use the sealing tape to the unions of the Qil Cooler Core. The tape may get inside and damage

the engine.
+ Attach the Oil Cooler Hose No.1 and No.2 without contacting the vehicle's body etc. The contacting

part may break due to the application of excessive force to the Oil Cooler Hose No.1 and No.2.

3. REINSTALLATION OF FACTORY PARTS & CONFIRMATION

(1) Install oil drain plug into the oil pan.

Tightening Torque N-m (kgf-m)
T=29.4~39.2(3.0~4.0)

(2) Add an adequate amount of engine oil.

NOTE

* The use of HKS engine oil is recommended. (5-6L required)
(3) Connect the negative terminal to the battery.

(4) Start the engine and check the following.

» Ensure there is no oil leakage after idling for 3 minutes or longer. (The temperature of the engine
oil should be 75°C or higher)

+ After idling the engine, check that the engine oil is the specified amount using the oil level gauge.

* The Oil Cooler Hose does not interface with other parts.

- 926 -
15004-AN104



(5) When installing the factory parts, please follow the
steps in reverse order of "1. REMOVAL OF
FACTORY PARTS."

NOTE

* When installing the fender protector, make grid
pattern holes behind the Oil Cooler Core
mounting location to improve the cooling
performance of the oil cooler. (Fig. 3-1-1)

* After completing the installation work, be sure to perform the confirmation work according to "Confirmation
after installation" in the Instruction Manual.

HKS Co., Ltd.
7181, Kitayama, Fujinomiya, Shizuoka, Japan 418-0192
https://www.hks-power.co.jp/en/

- 97 -
15004-AN104



